



TEST REPORT

REVISED

Report No. : GR:HL:2480025650-1

DATE : 16/12/2011

ALPHA FOAMS LTD.

GUT NO.- 299, NANEKARWADI, CHAKAN,TAL:KHED
PUNE-410505
INDIA

CONTACT PERSON : MR. M.D. NAIR

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION	ABS SHEET SAMPLE FOR MARCOPOLO	
COUNTRY OF ORIGIN	INDIA	
SAMPLE RECD ON	15/11/2011	TESTING PERIOD : 01/12/2011 - 13/12/2011
TEST(S) REQUESTED	UV TEST	

Per Pro SGS India Private Ltd

Authorized Signatory

This Report cancels and supersedes the Report No 2480025650 Dated 13/12/2011 issued by SGS India

JOE No. : 1148809367

Page 1 of 2

Control No.:2485027363

"This is a computer generated report does not require signature"

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/terms> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law." Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Report No. : GR:HL:2480025650-1

DATE : 16/12/2011

UV TEST:
TMML.STD 0016:2009

Test method : Cycle of UV exposure time and temperature : 70±5°C for 4hr
Condensation time and temperature : 50±2°C for 4hr
Irradiation : 0.55W/m²
Exposure duration : 240hrs.

Observation : Colour change : 4 ~ 5
Delta E* value : 0.90



TESTED SAMPLE

Note : 1. Test performed as per the conditions given by the client.
2. Grading for color change given as per ISO grey scale evaluation

**** End of Report****

Per Pro SGS India Private Ltd

Authorized Signatory

This Report cancels and supersedes the Report No 2480025650 Dated 13/12/2011 issued by SGS India

JOE No. : 1148809367

Page 2 of 2

Control No.:2485027363

"This is a computer generated report does not require signature"

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/terms> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law." Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.